



Report No.:MNFTJ2600555-01A

Job No.:MNT2602923TJ

Testing Report Page: 1 / 2

TESTING REPORT

Principal Name:

Principal Address:

Declared Sample Name: Antimony trioxide

Sample Received Date: 2026-02-26

Sample Testing Period: 2026-02-26 ~ 2026-03-03

Declared Sample Number: 252-191

Sample Condition on Receipt: Powder(107.1g)

In accordance with instructions received from applicant, we prepared and carried out required test on the sample. The analysis results reported as refer to the next page(s)

SGS-CSTC Standards Technical Services(TianJin) Co.,Ltd

Authorised Signatory

2026-03-03

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted. The test report shall only be used for clients' scientific research, teaching, internal quality control, product research and development, etc., and just for internal reference.



The report would be invalid without authorized signature. The report shall not be reproduced except in full, without written approval of the Company. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless otherwise agreed in writing, this document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No.41, The 5th Avenue, TEDA, Tianjin, China
中国·天津·经济技术开发区第五大街41号

t (86-022) 6528 8000 www.sgs.com.cn
t (86-022) 6528 8000 sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Report No.:MNFTJ2600555-01A

Job No.:MNT2602923TJ

Testing Report Page: 2 / 2

Test Items	Unit	Result	Standard No.
		252-191	
Sb ₂ O ₃	%	99.93	GB/T 4062-2013

Remark : Upon Client's request, this test report has been issued as the English version. Only the Chinese version is a legally binding document and may be used for any legal purpose. In case of any discrepancy between Chinese version and English version, the Chinese version shall prevail.

*****The end*****



The report would be invalid without authorized signature. The report shall not be reproduced except in full, without written approval of the Company. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless otherwise agreed in writing, this document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No.41, The 5th Avenue, TEDA, Tianjin, China
中国·天津·经济技术开发区第五大街41号

t (86-022) 6528 8000 www.sgs.com.cn
t (86-022) 6528 8000 sgs.china@sgs.com

Member of the SGS Group (SGS SA)